

ALIGLIBEN

Generic name: Glibenclamide

Brand Name: ALIGLIBEN

Composition: Glibenclamide.....5mg

Indications:

- Second-line treatment of type-2 diabetes in patients under 60: as monotherapy when metformin is not tolerated or contraindicated.
- Used in combination with metformin when glycemic control is inadequate with metformin alone.

Dosage:

- Initial dose: 2.5 to 5 mg once a day, taken orally with first meal. Dose adjustment: according to blood glucose response, increase by no more than 2.5 mg per week.
- Maintenance dose: 12.5 to 20 mg; Maximum dose: 20 mg/day.

Contraindications:

- Allergy to sulfonamides.
- Type I diabetics, juvenile diabetes, ketoacidosis.
- Severe renal or hepatic impairment.

Warning:

- Use with caution with the following conditions: weak constitution, high fever, nausea and vomiting, hyperthyroidism.
- It should not be taken by the elderly, pregnant women, and lactating women.

Adverse Effects:

- May cause diarrhea, nausea, vomiting, headache, stomach pain or discomfort.
- Symptoms due to low blood sugar, including: weakness, dizziness, nausea, increased heart rate, sweating trembling and blurred vision.
- Rare and severe cases include jaundice, liver function damage, bone marrow suppression, granulocytopenia, thrombocytopenia, etc.

Dosage form: White tablet.

Expiry date: 24 months from the date of manufacture.

Packaging: 10 tablets per blister pack, 50 blisters packs per box.

Storage:

- Keep in original packaging in a dark, dry place. (10°C-30°C).
- Keep out of reach of children.

Manufactured by:

Laos Alliance Pharmaceutical Group Factory

Saysettha Development Zone, Vientiane Capital, Lao PDR

Tel: +856-21-737 051

www.alliancepharmagroup.com

ເອກະສານກຳກັບຢາ ALIGLIBEN

ຊື່ທົ່ວໄປ: Glibenclamide

ຊື່ຜະລິດຕະພັນ: ALIGLIBEN

ສ່ວນປະກອບຂອງຢາ: Glibenclamide.....5mg

ຂໍ້ບົງໃຊ້:

- ນຳໃຊ້ເປັນທາງເລືອກທີສອງໃນການປິ່ນປົວເປົາຫວານປະເພດII, ໃນຜູ້ປ່ວຍທີ່ມີອາຍຸຕໍ່າກວ່າ 60 ປີ, ເປັນການບຳບັດດ່ຽວເມື່ອຖືກຫ້າມນຳໃຊ້ຢາ metformin.
- ນຳໃຊ້ຮ່ວມກັບ metformin ເມື່ອການຄວບຄຸມນ້ຳຕານໃນເລືອດບໍ່ພຽງພໍ.

ວິທີໃຊ້:

- ການນຳໃຊ້ຢາເລີ່ມຕົ້ນ: 2,5mg ຫາ 5mg, ວັນລະຄັ້ງ ຮັບປະທານຜ່ອມກັບອາຫານເຊົ້າ. ການປັບຂະໜາດຂອງຢາ: ຕາມການຕອບສະໜອງຂອງລະດັບນ້ຳຕານໃນເລືອດ ເພີ່ມຂຶ້ນບໍ່ເກີນ 2.5mg ຕໍ່ອາທິດ.
- ການນຳໃຊ້ຢາປົກກະຕິຈະຢູ່ໃນປະລິມານ: 12.5mg ຫາ 20mg; ສູງສຸດບໍ່ໃຫ້ເກີນ 20mg ຕໍ່ວັນ.

ຂ້າງກັບໃຊ້:

- ຫ້າມນຳໃຊ້ໃນຄົນທີ່ແພ້ຢາ sulfonamides.
- ຄົນເຈັບພະຍາດເປົາຫວານປະເພດI, ພະຍາດເປົາຫວານໃນເດັກນ້ອຍ ແລະ ຄົນເຈັບທີ່ເປັນພະຍາດ ketoacidosis.
- ການເຮັດວຽກຂອງໄຕ ຫຼື ຕັບປົກຜ່ອງຢ່າງຮຸນແຮງ.

ຄຳເຕືອນ:

- ຄວນມີການລະມັດລະວັງການໃຊ້ ໃນຄົນເຈັບເຫຼົ້າ: ຄົນເຈັບຊຸດໂຊມມີອາການອ່ອນເພຍ, ມີໄຂ້ສູງ, ປຸ້ນຫ້ອງຮາກ, ຄົນເຈັບທີ່ມີປັນຫາຕ່ອມໄຫລອຍ (Hyperthyroidism).
- ບໍ່ຄວນໃຊ້ຢານີ້ ໃນຄົນສູງອາຍຸ, ແມ່ຍິງຖືພາ ແລະ ແມ່ຍິງທີ່ລ້ຽງລູກດ້ວຍນ້ຳນົມ.

ຜົນຂ້າງຄຽງ:

- ຜົນຂ້າງຄຽງທີ່ພົບອາດເກີດມີ ຖອກຫ້ອງ, ປຸ້ນຫ້ອງ ຮາກ, ເຈັບຫົວ, ເຈັບກະເພາະ ຫຼື ຢູ່ບໍ່ສະບາຍ.
- ອາການທີ່ບໍ່ຄ່ອຍພົບ ຫຼື ເກີດຍາກໄດ້ແກ່ ອາການເຫຼືອງຕາມຕົວ (ຂີ້ຫມາກເຫຼືອງ), ໜ້າທີ່ການທຳງານຂອງຕັບຖືກທຳລາຍ, ອາການກົດໜ່ວງໄຂກະດູກ, ມີພາວະຜິດປົກກະຕິໃນເລືອດເຊັ່ນ: Granulocytopenia, Thrombocytopenia ເປັນຕົ້ນ.

ຮູບແບບຂອງຢາ: ຢາເມັດສີຂາວ.

ວັນຫມົດອາຍຸ : 24 ເດືອນ ຫຼັງຈາກວັນທີ່ຜະລິດ.

ຂະໜາດບັນຈຸ: 1 ກັບມີ 50 ແຜງ, 1 ແຜງມີ 10 ເມັດ.

ການເກັບຮັກສາ:

- ເກັບຮັກສາໃນບ່ອນເຢັນ (10°C-30°C) ໃນພາຊະນະຫຸ້ມຫໍ່ເຕີມ ປ້ອງກັນບໍ່ໃຫ້ຖືກແສງສະຫວ່າງ.
- ເກັບຮັກສາຢາ ໃຫ້ຫ່າງໄກຈາກມືເດັກ.

ຜະລິດໂດຍ:

ໂຮງງານຜະລິດຢາ ລາວພັນທະມິດ ຟາກມາ ກຮູບ ຈຳກັດ

ສະຖານທີ່: ຕັ້ງຢູ່ເຂດ ພັດທະນາກວມລວມ ໄຊເສດຖາ, ນະຄອນຫຼວງວຽງຈັນ, ສປປ ລາວ

ໂທລະສັບ: +856-21-737 051.

www.alliancepharmagroup.com